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| GERTIFICADO DEINSPECCION 1 o oo at
: ‘°¢TF GORPORATHON (EDI:VJNTOH) Waerles Certificats - Cortifioat d'Usine IS0 16474431 | A
5407 - 53 AVENUE N i .
EDMONTON, AB‘I’GB 302
| cANADA FECHA: N2 118291 | HOSA:
L Cate: oZuTN0T N Faze ULMAFCRIA. SCOOP
) : 8*Zubliaga, 3 -Apdn. 1§
PRODUCTO FLANGES SUSECIOON® oE Cortfied vec PEDAN2IEC ; 2050 OVAT Gluraa) SPAIN
Adxre - frodtal ' Your Craer lo. Wﬁi(ﬂ.ﬂ&m) of. -¢c ZENERNAT by T Fhaisland : Tel- 38 -940 TS5
tern Cds, U® 01202 5Q02 2683 : Faxc 3¢ - 363 791408
NORMAS APLICABLES ASME BIR.5-38 E-met cimaguimapprg e
~Nanriex Ap! #IFCA DEL FABRICANTE
Mark of tachory ' 1 60812
MATERIAL CORRESPOKIENTE  ASTNALGSNGS Narquedy katecnt
et CoTsspondant ~ OQuaddd ASHE SA10N05 H
AMODO DE FUSION () NACE MRAD175/15015166-2 ; 2005 DEPARTAMZNTO  QUALITY ASSURANCE
Sret aking - Ehdorilay d3Meciy GSA -2245.12406 Sediior
ExEes Y »Oxgana Maio GRMB CAT I -85 Oepytrmet
1 i -y
PARTICA F:mnnm CESORPCICH VACONES [COPACANVS | adrGut RESILENCIA OUREZA
#m Quandly Deychban ‘um rsvaxgt |YSiregst mism A3 Am Lrypactiest proevvee |
Pose "mm‘ BDazoriten dsenstons iCouEs YostRpt | imbeas| Lo 4a | S¥m Facliacon [* 74 o
n Mes2 | M | ¢ % | louks Lol °C jx8
12 754256 36 | VN 10 15008 540 FF A1O5SN NE 12087 sial  315] 00| L@ 147
17 7504884 10| AN £5 300LB XS40 RF ASOR NE BIAT S19] 00| 32467 53 150
20 75%30 3 § S0 20 300LB RF A105N NE 70315 (m | 9t S0 170
23 TS38137 7 | WM 46008 S120 RF ATDN NE 15077 9 | 315 0f 800 51
23 T8137 8 | WeI4€00LB S120RF A10SW NE 4par8 sie| X[ 3N 151
25 TSS0863 4 } N 5600LB SIXXS R A10SN NE 1S8AT7 514 6| 30| S700 147
8 7530843 75 | THR36DLB RFAIGN E 208A7 0] 3m] 3270| 6am 151
30 7531141 4 | BUNG20600LB RF A185N NE 117 s1ef 05| 3 58,70 143
41 7530478 10 | THR 3 S00LE RF A0 NE 1228Y 533 330 3230| S0 152
)
| | ,
COMPOSICION QUIMICA - STEEL MARKER'S LADLE ANALYSIS - ANALYSE CHINIQUE b ¥ b cindicisa i cstackrian
rxd nxioe teadton e i
S%] mrw| P s%| o%| M%| mx| M%) VE| G%icg | e oo e st ‘,",‘;"““ wvaid
o] 0860 0.007 an2 0089 QL7 o020 ofo7 Qo01 0.160 0353 - os meteraiar ofadas i 55 nOGras &
‘ot oso| oms| osu: ocom| o) om0| o} 0o Py R i ccmptn & noaai picetin
230 4 2 mE 130 0 0 Q01 0402 lesm ks sont
0240 «3:23 13 0.2 0050 0470 % oLor oot \/ﬂ.zno 0362 les o :
oz(0y 080 S ©004 0060 Q.52 ogla 000 0405 0.2 Q389 EL INSPECTOR
oa] osmy ootz oo4] noso| og| oco| ogw| 00| ox0) 03% Mk Ingpect - L Saypecir
' q250] 0A% 0.0b 0.004 0.550 0080 Q.00 obar o001 020D 0387
02W) 11%0 oo12 0011 Y] Q.000 0020 000t o010 0.300 0428 :
uzm| osed | omi 0028 o120 aose o010 0,000 0.3 0003 0377

€) GESERVACIORES. ) oAy IZED AT S00 G AND ALLOAED TO COOL IN STILL SR

Obseratons




i

o+

c 274/

dimensional test are checked on 10%.

Hardnass test and stamping acc. to NACE MR-01-75. Stamped with round nosed tocks, Hardness lest, visual and

erne fittings gmbh Abnahmep riifzeugnis Zeugnisnummer fcertificate no] | Rev. ?:;:’:}’
- A-6624 Sehlins Inspection Certificate
£ rnefitti NQs fatsiasse & 4 h 029669/06-BS 28/06/2006
N\ ?::tcn rass2d 501-0 B - EN 10204 - 3.1 |
Telsfax 45526 501500 nnped [Ihre Besteltnummer {vour order no.} Unsere Auftrags.Ni. four order no.]
4020991 85026-PS-0020
Kunde fcustomer] Ihre ArtikeInummer [your item ro_] Schmelze Nr (heat no.J Ident Nr. fident nio.}
CCTE 7515228 434557
Menge ~Artikelbezeichnung Anforderungen frequirements]
fquantity] [designation} SME B16.9-2001 LR, WPBASTM A 234/A 234M-01 ASME SA 234
— Sec. |l Fall A, .NACE MR-01-75,EN 10204/3.1,Manidzdurers
7575238 standzrd
1387 Comwall Rd 15 elbows
CDN-L6J 7T5 OAKVILLE ONT LR-60-S-WPB-2.12°-XXS
Vormaterial [Rohrzeugnisar. fube work’s certno.f Hersteller fmanufaciurer] Dichtheitspriifung fleakage fosf]
fhase material] 30431 Voest Alpine S1 2300
Analyse Schmelze Nr. | Erschmetzungsart 1= Schmelzanalyse fheal analysis] J-Faktor U-Faclorf: (Si + Ma) * (P + Sn) * 10000
fanatysis] fheat no.} [melting process] Y CEQ [CEQ} C+(Mn/B)+{CreMo+V)/5+(Cu+Np/1S
index c Si Mn P S Cr Me N Ce |V Nb A B Ti N Sn ICE ICEQ [JFaat
1 434557 0.1684, 10255 [0.995 _1p.o0e8 10.0037 [0.028 _[aeqse [0.025 5 100022 10044 [0030% [0.0004 [0.0026 [0.0069 [00035 [035  [035  |171as
CICE N i Bl B B N e
Mech.-technologische Priifing fmech. tachinological fest]
PFroben . Kerbsehlagbiegeversuch Jratehed barimpact fest] Harteprifung
Nn Zugvarsuch flensile les(] Form: fhardness lesi]
) Pr- fpos. Dehrngy. firaid str.j | Zugfestigkeit isnste |Dehnung felon- | PR-Lage foos. Quesschnift Keshschiagateit .
fost 0] | ofpug | ™% I3 [ |strjRm ey |guton)AS (%) lofsampel | ™™ Jiomssson) | grpactvaesyiy | *140H8
MOSO146-1 |L £20°C |ar 492 f 356 7 = Wirmebehandiung fheat treatmeni
formed under nomalizing cond.
temperatue 840 °C- 850 'C
Cooling in still air
Kennzeichnung fmarking/ E)@5) MatJA34557/DN"Awal Zusatrmarideneng fadd. mark]
Besichtigung und Ausmessung jviswal inspection and dimensional check]  0BJo K. Die gesteliten Anforderungen wurden erfiEit Manufeciuring
Bemerangen fromarks] requirements are salisfad)
Hot formed over mandrel Der Werksachverstiindige fthe Works lnspector

2BH16/06 Bischof Siegfried #.322
Dieses Dokurment wurde etekironisch erstelt und ist ohne Untesschrit
QUHIg. {The certificate is Issted by the commderized system and is
valid without signature.}

Zedtfizient nach DGRL 97/2EG Anharg I- Absatz 4.3 durch TOV Siddetschiand

DGR-0038-Q-WH-103-01. Cerfified acc. fo EN 1SO 9601}

CE 0436, Zestifkat-Nr- DGR-CO6-QIAWH-104-01 [Covtthed

ace fo PED 97/23/EC by TOV Ceat CE 00386, cextificata o,




NTE  Customer/ Chent

STF CORPORATION (EDMONTON)
107 - 53 AVENUE NW
YMONTON, AB TéB 3G2

ANADA FECHA:
Date: 20/03/2007
WCTO FLANGES SUPEDIDO N.©
- Produit ) Your OrderNo,  4879518-00
N Votre Cde. N.*
WAS APUCABLE‘S ASME B16.5-96

ZRIAL CORRESPONDIENTE ASTMA105N-05
fal Correspondent - Qualité ASME SA105N-05
O DE FUSION (7) NACE MR-01-75/03

N°
No,

CERTIFICADO DE INSPECCION
Works Certificate - Certificat d'Usine

DIN EN 10204 /3.1

1SO 10474 /3.1

112835

TO*5374)\

DE

of. -de 23/02/2007

HOJA:
Page: 4

Certified acc. PED 87/2YEC

\YJULMA

ULMA FORJA, S.COOP.

N SGI 1922164

B° Zubillaga, 3 - Apdo. 14
20560 ONAT! (Gipuzkoa) SPAIN

by TOV Rheinland Tel.: 34 - 943 780552
N* 01202 E/Q 027443 Fax: 34 - 943 781808
E-mall: uima@uimapiping.com
MARCA DEL FABRICANTE
Mark of factory ' 58322
Margue du fabricant

DEPARTAMENTO QUALITY ASSURANCE

Making - Elaboration de facier CSA -2245.12-05 Section
Elec. Y= Oxigeno basico GR248 CAT ! Department
PROBETA - SPE RIS,
PARTIDA ICANTIDAD DESCRIPCION IOBSERVACIONES [COLADAN.* RESST e BLAST | A FSTRICCION RESILENCIA DUREZA
item Quantity Description Remark. Heat No T.Strength | Y.Strength a1 Red. Area Impact test Hardness|
Poste Quantité Description Observations W.°Coulée [ResistRupt | LimkeEtast.| (o 4d | Swiction Resifience MEDIA Dursté
) Nmm2 | Nimm2 % % Joules froaos ¢ {us
7530310 10 { WN 18 150LB S/STD FF A105N . NE STAT 518 321 | 3250} 64,00 150
) 7530668 5 | WN 6 600LB S/XXS RF A105N n tC{ o 3) NE 86A7 w523 | 517 | w8500 | 66,40 152
1 7531656 5 | WN 6 900LB S/XXS RF A105N NE 366A6 520 322 | 3360] 6500 152
) 7531729 25 | BLIND 3 S00LB RF A105N NE 44776 517 319 | 3280 64,00 149
| 7532016 120 | BLIND 2 1500LB RTS A105N NE 31A7 520 319 3360 67,00 151
} 7636504 75 | THR 2 1500LB RF A105N NE 495A6 521 316| 3300| 6580 152
} 7536506 50 | THR 2 1500LB RTJ A105N NE 495A6 521 316 | 33,00| 6580 152
r 7533470 2 | WN 3 1500LB S/XXS RF A105N NE 296A6 523 305| 31,70| 62,00 153
T 7533470 8 | WN 3 1500LB S/XXS RF A105N NE 495A6 521 316 | 3300| 6580 152
Aa N COMPOSICION QUIMICA - STEEL MARKER'S LADLE ANALYSIS - ANALYSE CHIMIQUE -Les 118 condicion superfiial se hallaron satistactorias
Coube| C%| Si%| M%| P% S% Cr%| Ni%| Mo%| Nb% V% | Cu%|ceq % i o e e wort etetucts
39A8 2001 0150{ 0,870 022 0.0 0,340 0,160 0,002 ,002 0,002 0 0.399 - Los materiales citados cumphk scab
1A7 0.180| v0.270 Theo (v 0012 603 110 | +0.080 030 0,007 001 oo | o3| Manufacturing requirements e o
36A6 0.200] 0210| 0.900 0.013 0.005 0.100 0.090 0.020 0,007 0.001 0.240 0.396 -Les opicables sont respect
47A6 0.180| 0230 0.840 0.011 0.004 0.100 0.090 0.030 0,007 0.001 0.270 0.370 "
95A6 0.200; 0.230{ 0870 0.013 0.006 0.080 0.100 0.010 0,000 0.005 0.230 0.386 EL INSPECTOR
A7 0190{ ©0210] 0870 0.014 0.006 0.070 0.080 0.020 0,007 0.001 0.200 0.372 Works Inspector - Linspecteur
6A7 o1e0{ 0270 1.160 0.007 0.008 0.040 0.110 0.020 0,001 0.002 0.180 0.385

IBSERVACIONES: \\ \GRMALIZED AT 800 C AND ALLOWED TO COOL IN STILL AIR

lemarks
bservations

.
idag




NP

INSPECTION CERTIFICATE
EN 10204/DIN 50049-3.18B

Certificate No. G07T03002-6
Page 1/1
Orig;
Article: Hot Forged Flange riginat
Carbon steel forged flanges
Specification: Material: according to:
ASME B16.5-2003 A105N ASTM A105-2005 )
ASTM/ASME SA105 Section i
Part A £d.2004 Addenda 2006
State of delivery Maelting Process:
Normalized 910°C Y
Marking: Material Size,PN,DN,Heat-No.
Stamp of manufacturer @ }/
Content of the Dellvery w U m
Order- No ltem- pcs description Heat No Test No
No
EO5019KD/WGH | 31 20 600# WNRF XXS 21/2" | 7202086 11
Mechanical tests __Posttion of specimen: Tangential
Test No Tensllo test Hardness
Rm Ren R Ay Z
N/mm’ Nimm % % HB
11 528 _ 312 36 63 151
VvV v g N
Chemical analysis %
Heat No C Si . Mn P ] L Cr Mo Ni
0,20 030 Vv 101 o1 0013 0,005” | 0,02 o_lm.dww 0,007
7202086 TI Ta N vV~ G Al Nb CE
0,005 0,020 0,026 0,01 0,37

Visual and dimensional inspection: without complaint

Dimension according to ASME B16.5-2003

Hardness to NACE MR01-75 Ed.2003

Chemical and mechanical requirements are fulfilled in acc. To CSA Z245.12-05 Gr.248 Catl

Place Date
Gelsenkirchen Work tor
14.01.2008

Wilhelm Geldbath industrie GmbH
ZiegelstraBe 17, D-45886 Galsankirchen




CERTIFIED MILL TEST REPORT ’
® The Best Value

rom-ﬁyulmmmm¢¢flllllvSQmIIL

m Price, Quality, Service BONNEY FORGE
0. BOX . *
All The Time. (614) 512-0545 uun&%%mhwqhmsgﬁoz A
www.bonneyforge.com
CUSTOMER: ccvr corroraTION Date o6/12/08
CUSTOMER’S Order Noygg3924-00 Bonney OrderdNg, (034943

SHIPPED TO:cCTF CORPORATION (EDMONTON)
5407 ~ S3RD AVE.

EDMONTON. ABT&B 3062 Canada \Nuhm mlgﬁ—

ITEM GRADL OR SPECIFICATION NO.
QUANTITY LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS:

| SA/A105N
018 72 37432 7552106 10 -3 X 3/4 6000 A105N THRD T
€« 190 MNv"1,010 P v~ 011 5 v 021 SIv". 210
05%4 NI Y7040 CU v, 160 CO .003 CR v 040 MO 010
Vv "000 AL  .023 NB .014

CE(LONG EORMULA) = 0. 38
T/S 79790 Y/S.B1250 EL-33.5% RA &7. 00
BRINELL HARDNESS1: 132 HARDNESSZ2: 135

019 29 36642 7552122 21/2-2 X1 6000 A10SN THRD T
c 180 MN 1.05%0 P .015 8 . 036 81 . 260
NI . 090 Cu . 240 CR . 090 MO . 023 V . 000
NB . 018

CE(LONG FORMULA) = 0. 40

T/8 80201 Y/S 51378 EL 30. 70 RA 62. 60
BRINELL HARDNESS1: 150 HARDNESS2: 150
- 39909 7552122 21/2-2 X1 6000 A10SN THRD T

. C . 170 MN .970 P . Q09 § . 019 81 . 240
NI . 090 CuU . 240 CR . 110 MO 022 V . 032
CB . 001 .

1 CE(LONG FORMULA) = 0. 39
T/8 76000 Y/8 52000 EL 34. 00 RA &6&. 00
’ BRINELL HARDNESS1: 130 HARDNESS2: 130
96349 7552122 21/2-2 X1 6000 A10SN THRD T

c 190 MN 1,020 P .008 § . 023 81 . 2350
‘ NI . 020 CU . 070 CO . 002 CR . 030 MO . 007
: v . 025 AL . 001 NB . 001
: CE(LONG FORMULA) = 0, 38
- T/8 78730 Y/8 354000 EL 31. 50 RA 67. 90

BRINELL HARDNESS1: 144 HARDNESS2: 141
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CERTIFIED MILL TEST REPORT W
A ®
.,. Hr.m Best <w_=m . LOG NO. 321133 PAGE __
Price, Quality, Service BONNEY FORGE
P.O. BO; . .
All The Time. (614) S42.2545 - (300) Seerd s PAC (o JSOK, P
www.bonneylorge.com
. CUSTOMER: CCTF CORPORATION Date ©05/07/08
CUSTOMER'S Order No.4883710-00 Bonney Order RRQO032634

SHIPPED TO:CCTF CORPORATION (EDMONTON)
3407 - 53RD AVE.

L EDMONTON, ABT&B 362 Canada o594 |

ITEM QUANTITY LOT NO. GRADE OR SPECIFICATION NO

CHEMICAL ANALYSIS. PHYSICAL PROPERTIES, REMARRKRS
SA/A105N
014 75 37277 7350007 4-31/2X2 3M A105N THRD T
c .200 MN 1.030 P .008 S .023 S1 . 2%
NI .030CU .120C0 .004 CR .05 MO .Ou
WP v .000 AL .024 NB .O014
_smmqnw CE(LONG FORMULA) = O. 39
.mmmuutu>c —— T/S 76000 Y/S S0500 EL 32. 00 RA &7. 00
_YXla DAT BRINELL HARDNESS1: 147 HARDNESSZ2: 144
015 260 58749 7552076 6-21/2X1/2 &M A105N THRD T
¢ 190 MN .990 P .009 § .022 BI .24
NI .020CU .100CR .040 MO .010 V . o2t

N8 . 001

CE(LONG FORMULA) = 0. 38

T/8 76900 Y/S 51200 EL 30. 90 RA &5. 00
BRINELL HARDNESS1: 154 HARDNESS2: 152

016 100 57150 7552114 36-12X3/4 &M A105N THRD T
C v7200 MN A0S0 P 7008 § 017 SI . 26C
Q{ww. NI 7030 CU v7090 CO .003 CR 050 MO .~ OiC

V w000 AL .022 NB .019

CE(LONG FORMULA) = 0. 40

T/S 76875 Y/S 30000 EL 32790 RA &5. 40
BRINELL HARDNESS1: 132 HARDNESS2: 135

017 250 97376 7332432 % ~3 X 3/4 3000 A109N SOCK S
o .200 MN 1.150 P . 009 S . 022 81 . 18C
NI . 020 CU . 070 COD . 002 CR . 060 MO . 01C
v . 001 AL . 02% NB . 014

CE(LONG FORMULA) = 0. 41
T/78 73730 Y/8 49873 EL 32. 9% RA 66. 10
BRINELL HARDNESS1: 127 HARDNESS2: 127

3 33 3 OOZAmZCMU ON NEXT PAGE #i#3#%4

Cris Boozel



CERTIFIED MILL TEST REPORT

! @ The Best Value 321133 |
: X ) . LOG NO. PAGE __
Price, Quality, Service sownevroroe
0. BOX 330 » 14496 CR AN PIKE ¢ U 3
>= .H.Tm .H.mBm. (814) 542-2545 « (800) Rﬂha.m»x akwkuwho,_ PA!
www.bonneyforge.com
CUSTOMER: CCTF CORPORATION Date 05/07/08
' CUSTOMER'S Order No,2883710-00 Bonney Order RR0032634
SHIPPED TO:CCTF CORPORATION (EDMONTON)
5407 - 53RD AVE.
_ EDMONTON, ABT&B 362 Canada ¥
. GRADE OR SPECIFICATIO
ITEM OC>Z.:._1< LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTILS, HE MARKS:
SA/A105N
014 73 37277 7550007 4-31/2X2 3M A105N THRD T
c .200 MN 1.030 P .008 § .023 81 . 22
NI .030CU .120CO0 .004 CR .05 MD .O1
v .000 AL .024 NB .014

CE(LONG FORMULA) = 0. 39
T/8 76000 Y/S 503500 EL 32. 00 RA &7. 00
BRINELL HARDNESS1: 147 HARDNESS2: 144

015 250 55769 7552076 6-21/2X1/2 &M A10SN THRD T
, c 190 MN 990 P v 009 8 - 022 Bl .24
0519 NI +. 020 CU Y7100 CR .040 MO ~ 010 Vv~ .02

NB . 001
CE(LONG_FORMULA) = 0. 38

T/S 24500 Y/S 54200 EL 3090 RA 65. 00
BRINELL HARDNESS1: 154 HARDNESS2: 152

016 100 97150 7552114 36~12X3/4 &M A10S5N THRD T
c .200 MN 1.050 P .008 S . 017 81 . 264
NI . 030 cv . 090 CO . 003 CR . 090 MO .01t
v . 000 AL . 022 NB . 019

CE(LONG FORMULA) = 0. 40
T/S 74875 Y/S 50000 EL 32. 90 RA &5. 40
BRINELL HARDNESS1: 132 HARDNESS2: 139%

017 . 250 97376 7352432 9 -3 X 3/4 3000 A10SN SOCK S
: c .200 MN 1.150 P . 009 S . 022 51 . 18(
NI . 020 CU . 070 CO . 002 CR . 060 MO . 01¢

" . 001 AL . 029 NB . 014

CE(LONG FORMULA) = 0. 41

T/8 73730 Y/S 49873 EL 32. 95 RA 64. 10
BRINELL HARDNESS1: 127 HARDNESS2: 127

Cris Boozel



CERTIFIED MILL TEST REPORT
Me The Best Value

\ . . LOGNO. 320110 PAGE ___

Price, Quality, Service BONNEY FoRa :
0. BOX 330 + 14496 CROG * MOU

All The Time. (814) 542.2545 uﬂmsv ﬁm.qhmqhmmse siasson
www.bonneylorge.com .

CUSTOMER: CCTF CODRPORATION Date C4/09/08

CUSTOMER'S Order No.:4024268-00 Bonney Order R6£20030662

SHIPPED TO: CCTF CORPORATION (DAKVILLE)
1387 CORNWALL ROAD

OAKVILLE, ONL&6J 7T5 Canada OH

- GRADE OR SPECIFICATION NO
ITEM OC>2.—u_.—.< LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES. REMARKS
SA/A105N
010 50 55658 7552076 6-21/2X1/2 6M ALOSN THRD T
C  .200 MN 1.060 P  .010 §  .022 SI .a
NI .030 CU .080 CR .08S0 MO .019 V .02

NB . 001

CE(LONG FORMULA) = 0. 40

T/8 77910 Y/S 52940 EL 32. 00 RA &7. 10
BRINELL HARDNESS1: 153 HARDNESS2: 153

011 50 57195 7552157 36-12 X1 6000 ALOSN THRD
| ¢ 7200 M T.000 F v 009 s vozi sI 20
NI« 130 CU «Zi0 CR .120 MO =040 V * . 00
o6t AL .025 NB .00t
CE(LONG FORMULA) = 0. 42
T/8v76131 Y/S\¥1005 EL 3155 RA &4. 52

meZMFF HARDNESS1: 132 HARDNESS2: 132

**#** nOZﬁuzch CZ meq v»o# * I

Cris Boozel



Bonney Forge - Mill Test Reports

3.

U.S. ROUTE 522 SOUTH
P.0.BOX 330

MOUNT UNION, PA 17066

(814) 542.2545 (800) 345-7548
FAX(814) 542-9977 TELEX 910-240-9091

CCTF -~ DIV. OF EMCO LTD.

R,

mmmm lofl

-

CERTIFIED MILL TEST REPORT

R4l L,

e R “ -
Lt ST
.\,.L ,\(\’.J¢~

CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS

55829 8to6X 1 1/2" 6MA105N Thredolet Threaded

O.74 % c |02 mvfo.3s0]2 Jo.012]s fo.gae]s1fo zs0

NI ﬁwo CR o.%o‘ MO c.o%.nc o.n»b\‘c. c.@.

CBJ0.000]sN}0.014

CE (LONG FORMULA)

0.429

T/S 80090 ¥/5 54500 EL 3Q,000 RA 63.000

BRINELL HARDNESS: 162

1. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF NACE MR0175-99

2. CERTIFYING ASTM A105~01 / ASME SA105-01 EDITION

3. THE MATERIAL SUPPLIED IDENTIFIED AS A105N WAS NORMALIZED IN
ACCORDANCE WITH ASTM HEAT TREATING REQUIREMENTS.

This document has been electronically submitted.

Copyright & 1999 Bonney Forge
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WUX! DINGYUAN PRECISION COLD-DRAWN STEEL PIPE CO.LTD VT OGSO/

HEEED A2 XK SR 106D -

CONTRACT NO: 1060006 Ado: Qiangizo Industrial Area, YWux City, Siangsu
NAME OF CUSTOMER: WEIFANG STEEL CANADA LTD. Province, 214151, P.R.China .
DESCRIPTION: SEAMLESS STEEL PIPE » 3 Tel: 0086-510-83231334 o
_____ — TOTAL: . - 186G _ pieces, ... 61 bundles, 50792 MT Fax 0086-510-83218987 . .
DATE: 10-Jul-07 . ' % 53—1 4 \ Page: 1 of §
SPECIFICATION: ASTM/ASME A106 B-2004, NACE MRO-175-2003 CERTIFICATE NO: 070710014
STEEL - QUANTITY: - R
) D NO. BATCH NO. HEAT NO. GRADE SIZE 'S SUNDLES PIECES ~FEET - WEIGHT (T
\ 1 445215696 Q740252 8STO BLK A/SA 1068 FIPE SRL 44 89 " 1,869 24235
2 92070508-2 Y704-681 160 BLK A/SA 1068 PIPE SRL 7 48 ~ 1,029 . 10517 - .
2 3 820709144 2 Y0705071 > GR3B ¢ 2-112 XOUHBLK A/SA 1068 PIPE SRL 1 5 105 0.653
4 22047 7566-1 T ERO7031340X : TZ7 ST BLK AISA 1068 PIPE DRL 8 16 640 14363
"5 2256332-2 0732485 10 XH BLK A/SA 106B PIPE DRL 1 1 40 0.994
5 -
7 -
8 -
g
10
NO DELIVERY CHEMICAL COMPOSITION % NCNDESTRUCTIVE TEST .
) CCNDITION c Si Mn P S Cu Cr-{ Ni Mo Ti W v EDDY CURRENT TEST ULTRASONIC TEST
1 COLD-DRAWN 013 021 | 048 |oo11 {0008 009 | 005 | 0.03 | 0.010 / / 0.001 OK ]
2 COLD-DRAWN 020 J 021 | 058 |0020 |0.005] 0.04 | 003 | 0.01 | 0.010 7 / 0.002 OK ~ 7 .
-3 COLD-DRAWN 13 I3 |VAs2 / 1@10 11 |1V3.05 WAZo5 WAO15 / / 003 OK / L
4 COLD-DRAWN 0.1 _|-027 | 056 |0010 10010] 0.10 { 004 | 0.03 } 0.020 / / 0.001 OK 7 ]
5 COLD-DRAWN 019 | 024 | 047 J0015 [0.012| 0.04 | 005 | 0.02 | 0.015 / / 0.001 0K 7 ;
6 - - - '
7 -
8
)
10 N
NO| TELDSTRENGTH TENSILE STRENGTH ELONGATION FLATTEN CHARPY IMPACT TEST HARDNESS | HYORCSTATIC HEAT
' (PSl) (PSI) GL=50mm % TEST Temp | Dime(mm) J HRB TEST (PS1) TREATMENT
1 50910 7 52360 65450 / 67630 34.0/32.0 0K ] 7 ] ] 1570 o
-2 47270 1 48730 . 62540. / 64000 38.0/36.5 oK / 7 i ! 2800 . -
-5 7 50810 57630 / 68360 L/ 55.0/33.0 T Ch 7 7 7 7 2500 &qma!;:::?c‘cg
4 51630 /53820 -69820 / 71270 33.0/32.5 OK / / ! i 424G -z T
5 48730 / 50910 66180 / 67630 35.534.0 oK / 7 ] / 1950
s -
7 - N
"8 | AN G pe
ST WG B N
10 T PSSR BTN
REMARKS: : ; N P =
1. We hereby certify that this certificate of quality is issued and signed by the manufacturer. ISSUED QY'/:Q/ 3 - D
s 2 We hereby certify that the properties described herein meet the requirement of the abcve spec. '
3. We hereby certify that this certificate is issued accordance with EN10204 3.1.8. ﬁ
4. Crigin: Made in China b
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DE 52265

.
‘e

s chases CCTF CORPORATION INSPECTION CERTIFICATE I

58 Soi Watkrunai, Bangkm, Prapadaeng,

. TO EN10204 3.1 Samutprakarn, 10130 Thailand.

E-No. Purchase Order No. Job No. D M Y Certificate No.

ME-204 48010% 05032008  T- 2008200207
Spec ification for Material Specification for Ins tion Visual Examination Dimensional I i
Made from Seamless Pipe pec pec v e fonal Inspection

MFG. No. STV AT UBa/ASME SAZ34-04 Gr. WPB ASME 516.9-2003
No (Hmwm No.) CSAZ245.11 GR241 CAT 1 NACE MRO175-2003 Goo d Goo d
Product & Size ep|  Quantity Feal Treatinent tem No Hardness Actusl Date

i 07P30012 CWPB 1 1/2 880 5125 N 751813 HB :120- 130
/————q/__
2 ! *N 7518012 HB: 115-120

310,89 08830008 7510833 H8:120-130 &
.".
— 1)
4 el
% 1}
; i
Specification c :
) X X X X X X X X X "
Min . 100 | 100 o |HARDNESS MAX
Max . 10 197HB: GOOD

Material Heat No. &)

1 {4662 5 (213

2 (4707 7.5 |28

3 1126 54

! e
Z NE—

(Note 1) A - Hox formed with final teoperature Bervoer §20°C.980°C, Aix Cooling. N : Nopmalizing 910°C:0.3 T A Cooling *N - Normalizing 910°Cx0.5 HR. Air Cooling (Specification for material made from platc) § Stress Relieving 675" Cx0.5 HR. Air Coofing
NERE&H.TSOFTHETESTS"DW"EETTHEREGIREHM& :

CE.= C+Mn16+(Cr+Mo+V)IS+(Ni+Cu)IlS MAGNETIC PARTICLE EXAMINATION FOR TEE ONLY :
ST centify that the product described horein has been - afactured in accordance with the specifications concermed Quality Assurance Manager

s wm toct ecnilts shown herein are correct- ) Thai Benkan Co., 1id.




IVISION OF SSAB

| 70 #
@ Ipscu Product Test Certificate 51620

P.0. Box 1670, Regina, Saskatchewan, Canada  S4P 3C7 e

Customer: Customer Order No.: 10168-BS Mill Order No.: 41-190828-01 | Shipping Tally: 429-022
ALBERTA INDUSTRIAL METALS LTD
4821-78TH1 STREET Grade Description :  CSA G40.21(2004)34W/300W / ASTM A36(05) Ship Date: 25 Sep 07
T e A709(01A)36/ASME SA36(01ED) Cert Date: 25 Cert No,: 242028
RED DEER ate: 25 Sep 07
AB T4PINS Tensile Tests
Heat Product Product YS UTS | Elong % of| Bend | Average
D j Number ID Description (PSD) (s {2iv  siN | Test | Hardness
473813 A-08 0.188 X 60.00 X COIL 66000 | 74000 42 21
' Iq [ V’ \//
A
Heat Chemical Analysis, (%)
Heat
Number C Mn S P St Cu Ni Cr v Cb Mo Al N Ti B
473813 06, | .78 0064 | 007 28 1 41 .15 11 002 .022 .047 029 010 .018 0001

4 v v v v

MERCURY IS NOT A METALLURGICAL COMPONENT OF THE STEEL AND NO MERCURY WAS
INTENTIONALLY ADDED DURING THE MANUFACTURE OF THIS PRODUCT
__ HOT-ROLLED COIL INTENDED FOR CONVERSION TO GRAPE. CERTIFIED TO CHEMISTRY ONLY.

COTL END PHYSICAL TEST RESULTS, IF REPORTED, ARE FOR INFORMATION ONLY.

QUALITY ASSURANCE APPROVAL Jason Wall
Ro% 1 July 1999 TECHNICAL SUPERVISOR(S)




PO 50454

S A A e S

IpSG0 [ 3;?‘! 6340006489
Test Certifica
DIVISION OF SSAR t Form TCI: Revision 1: Date 31 Ot 200
Customer: Customer P.O. No.: M63011894 | Mil Order No.: 41-185283.03 Shipping Manifest : T
= .3 # Manifest :  CT022992
§74 COLIETALS INC . RED DEER Product Description: CSA G40 21200414 W/300W | ASTM A36(05) ) !
AT09(01A)36/ASME SA36(01ED) (S:he:!:m: 15 Aug 07 {CertNo: 051038031
RED DEER : 15Aug07 | (Page Lof 1)
AB T4P1AS
Size: 0.375 X 60.00 X 120.0 (IN) 3l
y Tested Pieces Tensiles Charpy Impact Tests
Heat Piece Piece YS uTs RA [Elong % [Bnd Average | Abs. Energy(FTLB) % Shear Tst | Tst]|Tst B
kil U . .BDWTT
Id Id Dimensions (PSD |(PSD E Sin[Tst| Hardness {1 2 3 Avg |1 2 .3 Avg {Tap | Dir{Siz | Tmp %Shr
4727147 D32 0.500 X 60.00 (CUT)  |LI59000 {73000 32
C}61000 174000 | — |31 |
472747 D33 0.375 X 60.00 (CUT)  |L{59000 1710081 41 19
C164000 75000 42 19
Heat Chemical Analysis
Id [» Ms_ P ) S$i_ TotAl Cy M Cr Ma Ch v T B N ORGN
472747 1 .051 .95 1.006] ,011] .23 _040].39 I.13 1.06 1.04 1.023T.001 L022 [.0001].0083] CAN
- g el Ll - - -
MERCURY IS NOT A METALLURGICAL COMPONENT OF THE STEEL AND NO MERCURY WAS INTENTIONALLY ADDED
DURING THE MANUFACTURE OF THIS PRODUCT
MATERIAL MARKED WITH AN ASTERISK IS PRODUCED FROM COIL
£ 472747 D34 PCES: 30, WGT: 22970
ASME ST,
2008 a2
ED )
Y2 _ oareDOCKO
S -
COMPLETE
*w & Part # - WE HEREBY CERTIFY THAT THIS AU T 01—
Cust Part # : WAS TESTED IN ACCORDANCE w%f{TTEHRéAL Jason{Wall
APPROPRIATE SPECIFICATION 7_,#?

XI134 NIAINiOL epipT L8/51/768 *{

Treu3/xed-o03ny 03841 0LNViWwoay
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ALGUMA NIKEL INC. 105 West St

-, Sault Ste, Marie, Ontario, Canada, P6A 7B4’ .
&' STOMER PURCHASE ORDER NUMaER ENTRY DATE SHIP DATE VALY NUMBER] SHIFPERS NUMBER | CARRIER :
03008706 2005/03/18 2005/05/16 2811051 02- cp
CHARGE TO CUSTOMER NAME & ADDRESS

MiLL ORDER
. -316312 65283
SHIP TO CUSTOMER NAME & ADDR_ESS )
RUSSEL METALS RED DEER RUSSEL METALS INC ~ MILL TEST REPORTS
€724 GOLDEN WEST AVENUR C/O BATRS CALGARY o =
RED DEER, ALBERTA CALGARY, ALBERTA %ﬁ?’;‘ﬁsﬂﬁ‘gﬁi’ﬂ%’#}é&ﬂ?ﬁm
T4P 1AB MADE AND TESTED N ACCORDANCE Wiy
' et %ﬂ?ﬁﬁiﬁ“ﬁ%’?@éﬂ?ﬂ
JUSTOMER SPECIFICATION ) .. - RECORDS AND WiTHIN THE SCOPE OF
HR MULTIPLE CERTIFIED PLATR . CARBON - CSA ©40.21 44W/A5TH 236 (04) (04) - CCAEDITATIO .
LATNESS TOLERANCE TO 173 5. A CONTARED N A SUDE 231990
B. Thomson
MANAGING HETALI.URGIST
IWLEMENTARY INSTRUCTIONS ) THIS MiLL TEST REPORT MAY NOT 8t
FAX 1 COPT OF S/M & T/R To 403-346-1966 ATT’N DAVE anp 403-279.- ' &%’ﬂao”v‘ﬁ”oﬁ'ifé’éﬂ'g’!ﬁﬁc
3269 ATT'RN CAROL SPEE S IF YOU RECEIVE THis DOCUMENY AND ARE
3 NOT THE INTENDED RICIIVER. PLEASE CALL
— {705 1945-2424 COLLECT FOR INSTRUCT'DNS
TEST REPORTS REQUIRED ON METHOD OF DISOSAL OF DOCUMENT,
e RESALE - 2005/05/16 07:03
=TS EN 10204 3.1.B AND DIN 50049 3.1.3
IETS IS0 9001:2000 REGISTERED
L HEATS FULLY KILLED

LL
IATS INDICATED WITH (*) FINE GRAINED

*******t**i?******

PRODUCT
'STOMER ITEM 003

SHIPPRD «  «
OUR ITEM 003

"

DIMENSIONS ,375 x 48 X 96

ATE NO. WEIGHT PLATRE NO WEIGHT
MBER HEAT PIECES NUMBER HEAT PIECES’

281 2001D-53 18 8820 34282 2001D-54 18 8620
331 2285D-55 14 6860 .

PROPERTIES****************
NSILE TRSTS:

* SAMPLE * * &

EST * *  YIELD TENSILE ' WY 75/
AT SRCE  GAUGE COND METH DIR ReI.  KSI % ELong f) 0 X 351%
)ip 166" 3900 AR V27 p =87, V14,0 26 (gn w O ALG
166" 3750 AR 2 52.0 "75.0  35(gw 44 ALG
35D 166m 3750 AR 12 ¢ 2% 75.5 23 (ge ATG
"***'******,****F*CHEMICAL. PROPERTIES********i********
T | C My P g 32 SR NI cu Mo ap CB v B
: TI  gN N A5  zZR BB gp
1D+ ./6%.;44.09 PIO10 1,009 (22 .02 .5 V03,02 .03z .000 035

ITARNING** - THE TEST RESULTS AND YALUES REP

k]



»

.-

PO"’QQ&)O Senn g—) /OL-\ 23 ',5 ﬁ/ﬂé _ | 4§35 A

» .
- !t . f\hfro\ " . '.',"
N | G || e INSPECTION CERTIFICATE Sheet:
’ M FALLAURTE & AL snt o i;@ R~ (According [0 FN 124 DIN 59 3.1.8) V05001 3017 Po2
V & M do HRASIL S.A. =
O A e e

BARREIRO PLANT - Iicin llorizonic - MG - Brazl
CEP: 30161-970 - P.O BOX: 21532134
Work Order: $3961 1 000010

Castomer: VALLOUREC TUBES CANADA INC Cruntry: Canadd
Custamer Order: EDT020036 Material Number: 307T4G
Custamer Materisl Number:

Inspection: V & M do BRASIL S.A.

DIMENSION:  6.5/8" X 0.864" GRADE: (R B
METALURGICAL STANDARD: ASTM A 106 O1.0L1999 # DIMENSIONAL STANDARD: ASTM A 10h  01.01.19%

IN ACCORDANCE ALSO TO THE STANDARDS: ASME SA-106 7 1998 #
PRODUCT: SEAMLESS STEFL PIPL. HOT FINISHED . BEVELED ENDS 7.5 DEG. 4 AS ROLLED # SUPERFICIAL PROTECTION: LACQUER # ,25_2'0656

TOLERANCES: OUTSIDE DIAMETER: - 0.0311 " . 1 0.0626 "

CUT LENGTH: RANDOM 18.00 FT - 22.00 FT &
STANDARD MARKING: V & M DO DBRASIL - ASTM A/ASME SA-106 - B - 02800 PS! - XXS - ...FT - ...LB - 6.625" X 0.364"

SHIPPING MARKING: MADE IN BRAZIL - VMO702 / P.O 486159500 * NEW WESTMINSTER

WALL THICKNESS: - 0.1080 *

Batch Heat N, Tnspeetion Lat Pleces Bundle Leongths Welght(lqt)
00021945% 48352 030000455482 24 S21.55 FT 12359 KG
0002195348 48352 030000455933 17 370.41 FT $787 KG
TOTAL . 4 891,96 FT 21146 KG
THE PRODUCT 18 SATISFACT ORY IN THE FOLLOWING TESTS / INSPECTIONS: DIMENSIONAL # VISUAL # FLATTENING TEST # Hydrastatic Tost: 28000 PSI 5s#
CHEMICAL COMPOSITION(%): CEq according: 03 D1 scrording: Unie:
C Mn r S Si Ni Cr Ma Al Cu S» Y Nb B8 Ti Pt As Ze Co W O N H Ca 7n Sb CEq FB Dt Pem
fegeircd Min "y o.w
Mir O LOA W3S o) ndo 040 QIS 0.0 e 0400
Kok v
15 wisf o’ vors Yoo an? o AT AT uml el ooud  awi am 0352
Ry i o 099 oo doae fomn d am I an’ aw v oon 700 con” el won 0,352
MECHANICAL TESTS S.Divection: Longitudinal Temperature: Room Temperawre Gage Lesgth: LO- 27
Tensile Aren(Sq.in) Ys(PSh) —Ts(PS)—— E(%) RAQ ... . . Y¢/Ts ) :
Required:  Min.: . 34835 60235 3 o
Max.:
Batch
0002194596 02 4TS} o 70686, 15"

[
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AN oo [ INSPECTION CERTIFICATE . Sheet: R
; M VALIUVRTC . '-‘;\"KE-““\\ A i\é_/" i tAccording 10 EN 10204 / DIN St X 1.8) Q050013907 2.2 <\=
. ) LN
See Petrann Tenr wsate S
. Ninyemisowent i 50 e
‘B vy Wue e 2 Ex
[
e
BN '* >
0002 195348 0.2 47753 70686 3s et
— oo - . . J— "y
Harducss HRC g:
Requiced: Min.: -
Max.: ' 2 o
[
Batch
0002194596 i a
0002195348 I [
.= X
Remarks: 3
1. MATERIAL IN ACCORDANCE TO [TEM 3.2 OF NACE MR 0175/2000. (=]
2. ALUMINIUM AND SILICON KILLED STEEL. J
3. SKU 2520656
2
3 »
{ -3
—i
; s
Y >
-
(=]
—
o
; &
.
c
wn
=
3
=
=
AN 4 / -
We hereby cectily that this product has beea masn(actured and cxamined tn accordunce with all QUALITY CONTROUL DEPARTMENT DATE
requirements of tbe standsrds and specifications and all the results are (eund to be satisfactory REPONSIBLE 29.05.2002
This testimontal and certificate respectively is recerded by a compaer system and is valid without FAX:(55-31) 3328-25K7 vml £ SIVA - CREAMG M5KID
siguature. Alterstion or use for othors products are regirded as (aisification of docwments snd will
be sabject to criminal Jucisdiction e-mail:cont.quatidade@vmeubes.com.hr
Eco Tubes: The tubes from V&M do BRASIL are manufsctured with steel which uses charcnal a5 o sawrce of cnerpy in ita praduetion. This coal comes from mare thas 100.000 ha of forest planted by V&M
Florestal. With the acquisition of 21,2 ton(s) of sieel tubes (rom V&M do BRASIL. your company coniribuicd 1o the reduciion of the greenhouse effect, avoiding the accumulation of 32 (on(s) of Carben Dioxide LN
[=)
o
-3
~
=)
i

o



